
E-l ft,fr. 5fr* cytinder flead Cover
1 n  1 0  ' 1

22
1 9

t t 1 5 '

o 9 1 . -

5 /

ryd^.,_Q.'
/i \\:/;-' 4

t r 5
s,0{

€ Er.f+.i t  €
Part No.

4 # f t e t 3 Description
)Ffr e-

Outntitv
6 i +
Remark

I
2
3
4
5
6
7
8
I
1 0
1 l
12
13
I4
l 5

rlrra/ r72FW
t22LO
1 2 1 1 0
12\21
r2220
t 2242
12247
12253
r2255
t2313 / 17 zFtr[
t2342
12344/17 z?WI
14140
14I43
14144

;l,iiffi l3x l8
Sftrtlrtca
5ftt.14tea
5kr.1$1$fi4
5ftr *S+.t4
5fir*/-ff
4,tu.*Efr 0 ftW s4.4x3.
frtRittr
a!l, l)# 0 tuff i  55.25t2.4
AfuME
5Crffi&
5ftr4tAfi+ffioro
@lr.is
iilr'?,Fs*
dt+,?Eq+J

Herd comp.,  cy l inder

Cxskel, cylinder block
Cdsket .  c) l i rder  head
Cover. rtlindef herd. LH
O+ing 9,1..1x l.l

O{ ihg 55.25x2.4

Slud. cylind€r

I
l
j

I
I
t
2
2
4
4
4
I
1
I

l - -



E-l €ffi. -l fr* Cvlind". Head Cover

1 2
1

, t , \

,,4-,\,.p'4t\\
1tri6:
6=(.

,1
r \ y , - _ r
_/r.\ ,(s.\- t)// /P

le\_ 
--*ra

{trl-''�s "o
7

F E
stN

€ *[ ,f+.tt +
Part No. € , W t + 4 t 8 Description & a

Ouantitv
6 t t
Remark

16
t7
18
19
20
2 l
22
23

25
26
27
2a

14148
14190
14437 /l7zFItXt
r  7310
17331
17335
17340
17318
34210/ I56FMI 2
GB,/T166?4. i
GB,/T16674. I
0B/T16674. I
GB,/T899

*9J.H4m 10x20x0.5
ffiEt*fiS rox 20x 5
€3 6 .2x  r3x0 .  5

UiEffifirS
ffif l ,rg o EE{ 3I. 7x 2.4
#59 Fft
0 4 m
^tra&D|tc
B'�I M6X 15
BfJ M6 X 25
ffifJ M6x r05
E f l M 6 x 3 5

wash€r,  operat iog arm 10x20X0.5
Oi l  ser l ,  reductor  l0x20x5
Washer,  r lun in ium 6.2x 13X0.5

O{ ing, insul . ror31.7X2.4

O{ing
Plug, spark DETC
S.rex M6X 15
Scre*. M6X25
Scre*. M6x 105
Screr ,  M6x15

I
I
t
I
I
I
I
I
t
2
6
2
2

- .2__



E-2 &?l+f i .  5f  l  Camshaft&Valve

, , l" 1p) .r11--dl* _ -t_--^_.- 
,u\

I
t\
6 N

/-"i\

(g- -

ts)
v

_ * E

.  z ' + 1 5
V '  t t +
,r;4t-

.f ,,t\o- ' , , ,  " A  ' . 7 - * p  ,n *.w,4,@u, ,F,-,,' ,, ?r^stW 
'€-'o

,rt'@@^ , ll
td \  l l  

6
5---\\ l l

D s
S/N

€ * r , f + 4 t €
Part No. 4 f f i 4 + 4 8 3 Description t { g

Ouantitv Remark
I
2
3

6
'l

8
9
10
l l
t2

l4

14100
14322
14410
14413
14720
14710
14?30/1s6FMr-2
14751
14752
14753
14755
14756
1441t
14415
14416

Itft#�N,n+
fir*4
*E#EC4A
#ES
+lF5fr
i4t n

5n#fr-L&
Sttft*
5ll Fig€S
5tt4i4tr
5f l8J+fr
5l ']#H
5ll lBlff ira$q+1
5 fl fBl ffi lfl it4F q

C.mshrf tA$y

Se. t ,  ! . lve spr ing upper

Se.t, vxl!. spring low€r

Adjusting s.r€w, valve cleamnce

t
1
2
2
I
I
2
2
4
2
2
2
2
2
2



r-z AFAffi. ftfl Camshaft & Valve
3

, - - - - . 1rt5-. )/aX-/ a
-r4---bl'Y(r

nr . - -  - ,^ ' i

I

so
i - d . . - . e
'o:

qni9--rr
iv

e.l-- .\- i!---/ 0 _9 -- zo6, ' "  dt  -  ' ' { , :  o9 - ,"'7'W@(ffi",'F1;'�
,r',,1@\. , ll_,

s --'\\ 1!

E s
F E
s/N

€ f f i , f+, fr  €
Part No. + i l t + * f f i Description

)Kr E

Quantitv
6 t r
Remaik

l ?
cB/1276
GB/T16674. I

&a*6#( 6005
Ht4 [6 x 16

Belring, roll.r.6005
Bolt, M6x 16

I
2

- - 4 -



E-3 Ef'Jf*+, }KK*F tim;ng Chain & Tensioner

I

a ,  , a  , ,

-.:>,

=dJ$,-
1 3

1 0

',,'^.. ?
.,] \

E 
u !E/::

.:,, -'

S/N
€ s F . f + 4 t €

Part No.
+ EB l'+ E f,r Description & E

Ouantit!

. & w
Remark

1
2
3
4
5
6
7
B
I
10
I I
l 2
1 3

t4221
),4323
14324l2V68FltQ
14350/ I 7 2FI0I
14500/172F[${
14519/t7ZFIM
14527 /t72FWI
\ 4528 / 17 2FWr
r46to / \7 zFWt
14650
14661/r?2FMl{
| 4662/ 172Ft'J/.
G8lT16674.  r

E|ltr{a#*0
g  ( @ 4 x  1 0 )
: {r.f ,.414*+0* +l

ir r.J€4
9{Fi*Bd
dKFteS1i4
jli ls tl6+l
0 4ffi
?Fr&
rKgit
#k&r*f4
4 &  ( € 4 8 . 2 x 1 4 . 5 x 2 )
f*€ x6x25

Sprocket, timiog driv€n
Pin.  (o. lx  l0)
Scrcr. sprocket, timing dri!en
Chain.  t iming

PackiDg r ing, tensioner
Sfiew. adjusting hol€
O-r ing
Guid ing p late

Washer , lumioium, (E.2x 14.5 x 2)
Bol t , lu6x25

I
I
I
I
L

i

I
t
I
I
2



E-4 Efiffi48H Right crankcase Cover

'tlG .'o
ua5i :
zn l.- I

,/':.-\
2 8 .

27

\',i ?7 2e
-*id (

vn6;a'..*
* & ^ i - , ? '  ,
7  -22  |  '  I

\"j'='."

r r 5
s/N

+ * [ f + . f t €
Part No. + E F 4 + 2 f r . Description

X a E

Ouantitv
6 r r
Remark

I
2
3
4
5
6
l
8
9
1 0
I 1
12
i3
l4
t5

11118/172FMM
tt2t2/  t7  2FWt
t \2t3/  t7  z l { t t
I 1 3 1 1
I  r318/ l56FMI 2
13180/172FI4U
t3t87/172FM\t
15480 / 17ZFMM
'\549t 

/ r7zFM 
15492/L72FU,M
15493/172FUM
15494/l72FI|M
15611/ l72FM 
15612/ 17 2fMM
I5620/ t57FMI

?. l i*g 13x18
di*EE* Ml4x 1.25 x 12
fiidr4$*S m @ 14. 2 x 20x l. 2
6 dlr+d+6#
E'li+A 8 x 14
ff i f i6i$i.J 14x26x6
*3llri&
dlttiBd
0  4 E o r 5 . 8 x 2 _  4
iE;uft
iElo:t 0 419 o?2. 5x 2. 4
i8$rFfr
'l i*g
o Ivff i  a \7 x3.1
t1id446

Plug.  d.a in,  Nl  l4x 1.25x l2
Washer,  dr . in  p lug o 1,1.2x20x 1.2
Cov.r. $.hkcas€, RH

Oi l  seal .  $ .nksh. f t .  RH 1.1x26x6
Pl . t . .  o i lserr  pres ing

O{ ing.  o 15.8x 2.4

O + i n g , ( ' 7 2 . 5 x 2 - 4

Cap, frller
O-r ing.  O l7x3, l

2
I
I
1
2
I
I
I
I
I
I
I
I
I
I



A ffi+fifH# Right crankcase ccran 0ver

,"'?i&hx;'r, , f f i , : f f i72s'l::#ryq's,
i *22't: 

V--/
E F

s,4.,1
€ ffi.{+ 4t €

Part No.
+ # l + 8 f f i Description & E

Ouantitv
6 i r
Remark

1 6
17
18
1 9
20
21
22
23
24
25
26
27
28
29
30

11319
19252
19254
15270
19611
19620
GB/T8I9
cB,/TI6674. 1
GB/Tt6674. I
GB,/T166?4. 1
cB/T16674. I
cB,/T16674. I
cB,/T166?4. 1
19200
GB,/T894. 1

6fi###g*i4

TiFSftB
t7'/J.a&ftfr.+
IAAN*E
^Es�i69E+ 625
{B& M5x 10
tgE M6 x 20
{n& }.!6 x 25
{g& M6x 30
ffi& u6x35
ts& 116 x40
RE M6x60
,(?,Sd
f f iH# l t f lEA4dr5

G.sket, crankcase.o!er, RH

Gear s€t, weter pump driven

C l a m p s e l , p i p € , 0 2 5
Bol t ,  M6x l0
Bol t ,  M6x20
Bol t ,  M6x 25
Bol t ,  M6Xl0
Boli, M6x 35
Bolt, M6x 40
Bolt, M6x 60

I
I
I
I
1
2
2
3
4
2
2

I

1

-- 7--



E-4 E*ffiffi 
-

*WW:t',ym,\ffi,|flru6;\,-}, 2e
t

'o 
.'\<i7'" *&' 

r-l 
' 

- ri *22,t *."..--ur**./

f t E
s/N

€ *F.f+,f t  €
Part No. € � i l t + 4 t E Description f r €

OuabXify
a f t
Remark

31
32
33

19211
19251
19253

+*
^4fi
AF+A

Impeller
Body, water pump'Shaft, 

rvater pump

1
I
I

--8--



E-5 ffi Hf^6 Crankcase

'{*, p t
2 ' il-.q-7i�*1i,

ffi:i=\\ /l 
"'::

?;iRF>, '+
-;-_-" 

34 :=.33

as ':i. 
.',

l ' _
32

27

31

t x E
s/N

+ *$ ,f+.ft €
Part No.

4 # 4 + A f f i Description
l 3 ' a E

Ouantitv

z :a:
Remark

t
2
3
4
5
6
?
8
I
t 0
l t
12
13
t4
1 5

t l l l l

r l t  l8/ l72Fls{
1 r 2 1 0
tr2\2/t7zFt0j
11213 / t?2Fnt
t4427 /t?zF$t
15450/t72Fm1
15459/t7zF'0l
15462/ 172FWt
15463/17ZFyJ/
r9650
t967t/t7zFW�
19672/t7zFl'J'{
20t40/ tS6Fttr-2
20t52/ 156FUI-2

6fifr#
id{i# o 13x r8
li fr$fiffi46
di$g* yr4x 1. 25 x l2
f i istf lx*Hfl o 14. 2x 20x l.2
#€ff 0 zff i  o9x 1. e
flifii8me6
*44& 5 .  2x  12x  I
dl i*dE# 0 4E 81. 5x2.4
tl is*H6
uifi€46
i *€4H (H*  8 .2x  14 .5  x2)
idg&E
tr5gJ€ffi
&5€ (  - )

Pin,  dow€| ,  O 13x l8
C rank.ase, .on p.. LH
Plug,  dmin,  Ml4x 1.25x l2
Wash€r, drain plug I4.2 X 20x I.2
O-r ing,  o9Xl .9

Wrsh.r, gaua 5.2X 12X I
O{ine, cover grua E1.5X2.4

W.sher,  Aluhin ium.8.  2x 14.  5 X 2
Bolt, pipe

I
2
1
2
2
I
I
2
t
I
I
+
2
I
I

-- 9--



n-s & *fi4'6 Crankcase 
.;; 1

za ,15)22, 
ts

' lY , re -j r-j ':-.*'* 
''''1'r 'i:: "do{o? lu

W,';r
32

) T E
S,T..I

+ s r , f + f t €
Part No.

+ w 4 + & f , 8 Description
) { r B

Ouantifv
6 n
Remark

16
t7
1B
l 9
20
2 l
22
23
24
25
26
27
2a
29
30

22a\t/t72F][{
2zat2/t72F}/Jf,
22at3/t72FyJ/,
22416/ r72FWt
228t7
24t90/ 172FWtr
24216 /172F\N
242t7 /t72Fl,{
35730 /172FWt
35736 /l7zFlN
357 6\ /t72FWt
35762/ L7zFfit
GB,/T5783
GBIT5783
GB/Tr6674.1

E6:*!+9{i+
g65S!+9rE
gatFti*t&
*91ffi TSBJSE 14. ox 21. 8x I
rfr5iEt[
4frHi*3i l2x 22x 9
AEA+T"EE&#
"EE&+H#g
ME&AE
o feff ia25.8x2.4
A&szrH
. 86 f i 8 f r  3 .5x12 .5  oo .5
6& M5x 10
ffi& u5x 20
t*& M6x r6

Shaft, clutch op€rAting
Arn, clutch operating

W.sher,  14.0x 21.8x I
Plate, oil serl pr€ssing
Oilserl, gearshift shajl, l2 x 22 x9
Pin, gearshift drum netrtral

O-ring, @25.8X2..1

S p r i . e , 3 . 5 x  1 2 . 5  O 0 . 5
Bol t ,  M5x l0
Bol l ,  M5X20
Bol t ,  M6X l6

I
I
I
I
t
1
I
1
1
1
I
1
2
2
2

--10--



g-s ffiffif'A crankcase
21

I
ffi"-71 u:
v9\-\\ // ;\'
7;ffi>,"i:-,-=" 

C+ =-" 33
ef =i. . !

32
31

N E
s/N

€ *s ,f+ .ft €
Part No.

& f f i t + 8 f f i Description & a
Ouantitv

& E
Remark

3 l
32
33

35

GB/'116674.\
GB/T76674.1
eB/ t16674- |
G8/T166?4. I
GB/Tr6674. r
22801

gE r{6 x 20
*& M6x 35
4& 6x 45
&i4 u6x55
&& i l6x60
*ae*s9(B#mrsa

Bolt ,  M6x20
Bolt, M6X 35
Bolt, M6X 45
Bolt ,  M6X55
Boh, M6X60
Arm comp., clutch operating

4

5
I
I
I

-- t  l - -



E-6 tl-ti*4,$,* oil pump Assy

fts-<{n ,4 ..
I  ' " 9 .9
' 2 8

/ +fx @/
' ,7'\--/ i

P.
1 2

r f 5
S/N

€ gF ,f+ 1t €
Part No. + f l t + 2 f f i Description & B

Ouantitv
6 v *
Remark

I
2
3
4
5
6
7
8
9
10
1 l
l 2

l5 i00/172FU
15\21
\5122/\72F}[,r.
r5r23 / \7zFtM
cB/T894.I
1 5 1 1 2
1 5 1 1 6
1 5 1 1 4
1 5 1 1 5
1 5 1 1 1
GBIT818
GBIT16674.1

iu**.Bd
,U*+r\dr*+0
EE# 4x  15 .8
4E l  r0 .2x18x0 .5
fitr#j4Hffi A &o10
dltsF#
,1i**#
d1lI!F6*-
tltaRrf*+
dlraF6
{?+l M3 x 8
q& M6 x25

Gear.  o i lpump dr iven
Pin,  cy l indr icr l ,  4x 15.8
Wash€r,  10.2X 18x0,5
Snap r ingA,(D l0
Cover, oil pump
Shaft, oil pump
Rotor, oil pump inner
Rotor, oil pump outer
Body, oil pump
Bol t .  NI3x8
Bol t .  M6x25

I
I
2
I
I
I
I
I
1
I
I
3



E-7 Ee{F clutch
1l  zo1 3  1 , 1 2

r@:
l,qe

1 P 1 e  r s
'5rT9'I

' t2

.- /"' ? n . l---------
i ta / ̂ .4,<4.+-l i '1 7 6 5

@-
N E

s/N
€ s f+.{t €

Part No,
€ ' W + + A f 8 Description * . 8

Ouantity
6 r t
Remark

I
2
3

5
6
7
8
I
10
1 1

l3
l4
t 5

22724/ t72FW[
227 23/L72FW[
22tLO/L72FW�
22704/ L72FtN
2t3to/t7znff
22343/172F|,/lI
22342/172t}{Jr',
22334/ t 72FWt
22380/r7zFW
2234\/ t?2Fmr'�
22351/ 1? 2Filv,
2237 | / tT?FMII
GBIT5781
22a70 /tTZFM}I
22a60/172FnJi

48 22x 36x 2
+&€
a6r$+aa4a

Aer*r\dr#rtr6
etrEm
*a&fr
Ad#14rhfr.e ( -)
AA€s*Ai.+rnA (:)

ffiaalIhfi
AA*#tr
*i+ M6x 16
Be9*rtrfI€+
aa##t+&+

Washer,22X36x 2
Bush

Drilen dhc set. cl'1tch

Disc spring. relelsing
Drive plere set. clutch
Driv€ plate s€t. clutch

Spring, clutch
Bol t ,  M6X l6

(r)
( I I )

2
I
I
t
L
t
t
I
+
4
I
4
4
I
t

--13--



g-z EA*$ ctutch
1i zo 1 2

2A
r e i s  . -
ooe5 11 rc 9 z  o

€ * B { + . f t € + g { ' t + 4 f f i Description

22152/ 17 zFWt
2Zr5l /  17 zF\M
22492/ t72F}Illl
GBlT4605
22392

Pia:9?eft4m
aa-#FEl4q
4 H  1 5 . 6 x 2 7 . 8 x  l
+6S ;4  r5x27 .8x2
4 m  5 . 3 x  1 9 - 6 x 1 . 5 - Z ! . B

SpliDe washer, clutch

Washer,  15.6xt7.8x I
Bear ing,  needle.  15x27.8x 2
W.sher.5. . l  x  19.6x 1.5-Zn.D

--14--



e-A EEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEEffA46H. MHtx. f4#mA Left crankcase Cover, Magneto & Starter Assy

I

I

ryfltr
1 7  " A

' / i
P 1i;
'16

FI. E
s/N

+ # ,f+,ft €
Part No

4 # t + 2 f f i Description
X t E
3r( -E

Quantify
& i t
Remark

I
2
3
4
5
6
7
8
9
10
l l
t 2
13
t4
1 5

I 1 I l8/ 17 2Fl,t
1 1 4 1 1
1t4r2/ t72FWt
t3tt8/t72FW,
156t2/ !72FVr
I1413/I72Ft l
26300
263?0
26378
26390
3tto2/ 17zFtM
3t2to/ 17 2ltfrt
3t2t3/ t7 zFm!
31311/2V68FMQ
GB/T5783

E{iff i+13xr8
&rS+dtrH
n*tL&* lr l2x 1. 25x 10
+E&
0 1 v H o 1 7 . 5 x 3 . 5
nHTL***!E o 12. 2x l6x 1. 2

&a4e.a
€tl€S*& 3x 3x 1o
EAr*i**t28x40x7
F'74'EAHA{*44
ffiHfrt+46
E*.&.
6fEfl*@HtL Mlox t. 25x40
8& y5x r0

Pin. do$el.  0 l3x l8
Cover. crankc{se. LH
Plug. vi€w-hol€, M l2 x 1.25x l0

O{ing, O 17.5 x3..5
Wrsher. o 12.2x l6x 1.2

K€y,3xiX l0
Oi lser l ,28x40x 7
Rotor with siarting clutch

Lock bolt. magn€ro, M l0x 1.25x 40
Bol l ,  M5X l0

2
I
I
I
I
I
I
I
I
I
I
I
I
I
2



E-8 tsffi+fi46#. &Ht1. €A{S4A Left crankcase Cover, Magneto& StarterAssy
20

A
/  \ ,  , l '  , ( ,J { .

U 6)t#-q*$: 21 (?_)"*,F.Wt,ffiA,lb't,., ,'4v.rffip$y,ytrT,
'-s-%,*l

1 6

F €
s/N

+ E[.i+ ,ft c
Part No.

. € , W t + 4 f f i Description 4 E
Ouantifv

6 B
Remark

16
I7
18
1 9
20
2 l
22

GB/'t166?4.1
GBITr6674. r
GBIT16674.1
GB,/TI6674. l
1 1 4 1 9
26319
GBIT5783

4g& ir6 x 20
*e M6x 2s
&& 116 x 45
&6 u6 x65
afi###8fi9
€ae*s+{*
H& M5X8

Bol t ,  M6x20
Bol t .  M6x25
Bol t ,  M6x45
Bol t ,  M6x65
Gask€t, crankcxs. cover, LH

Bol t ,  M5x8

5
6
2
2
I
1
I

--16--



o-S &+S- i6*. +ffi+fi Crankshaft, Piston & Balanced shaft

t + E

S/lY ,,
€ H [ 4 + 4 t €

..,Part No.
4 # l + & f f i . Description

) { { t t E

Ouantifv Remark
1
2
3
4
5
6
7
8
9
l0
 
12
13
t4

13100
t3123 / rTZFWt
1 3 1 7 9
1 3 2 I l
r122r/ \72Fr4{
t3222/r7zFW
r3300/r7zF[M
r36r1/172F v
r363r/r7zFrll
13640/ I ?2F1,![
13651/l72Fl4r
r3652/172F1,0{
13653/r7zFM
r3654/r72Fr{M
13655/ l72FUM

&ffiElr46
+ i | 1 2 . 5 x 7 h 8 x 7
sa4&
i**
i**#
i6*6Hfr8
E*4€
+m*
ttr&#
+'diffi,'a&*4.4
K E *tf I12x r. 25 x 16
4H. ( - )25 .2x60x2
4m (:)25. 2x36 x 0. 5
gH (=) 12. 2x40x 2. 5
+ES

Crank & conneciine rod
Key,  f la t ,  12.5x?h8x7

Circlip, piston pin
Ring se( phton

Ge.r set. balanc€d shaft driv€n
Lo.k bol l ,  MI2x 1.25X l6
Washer ( I )  ,25.2x60x2
Washer ( I I ) ,25.2X36x0.5
W{sher ( I I I ) ,12.2X40x2.5

I

I
I
I

2
I

I
I
I

2
I

I

--17 --



n-S ffi#; lfr*, +dtffi Crankshaft, Piston &Balanced shaft

'r''--C1,O

-14."

f'Pi-
@
36

t {

f t F
s/N

€ c [ { + f t €
Part No,

+ i l 4 + & f f i Description
)*{r g

Ouahtitv
& r t
Remark

t7
18
l9
20
21
22
23
24
25
26
2't
28
29
30

22624
2263r/17zFt,,{
22633 /t7zFt/,{
GB/'�t276
13158/l?2Fr0l
r 3 r50/l72Fltlt
t3t4t/r72FW
r3r31/r72F r l
131 I 1/ 172F10'
cB/T276
r4ztt
13647 /t7zFtM
r3641/r?ZFlm
13649
t3644/l72FlfI

ra6+fffi*
a&+46*58*4 ([20xr. 5x8-6)
s#sH
SR 6306..j
4Ei 3l x48.5x I
+fri**a
fiffiff
€ff
&*M
#a 630?
E$ta#ft
,{46* A *
*6firi.a**
#gE&#
,s*

LocLnut, (M20 x 1.5 x 8-L)

B€aring,6306
Wosher,3 l  X48.sx I
Roller beering, conn.ctirg md big end

Rod, conn€ctiDg
Crrnk, LH
Bearin& 630?
Sprock€t, timing drive
Sleeve, driven gear itrner
Ge.n balanced shaft driyer

Sprinq

I
I
I
I
2
I
I
I
1
t
I
I
I
3
6

--18--



E-? ffiH- i6*. +ffiH Crankshaft, Piston &Balanced shaft

, \

n e
.;,8.&'(:11

€i*{ + ft €
''riRart,No. 4 W + + 4 f f i Description & a

Ouantify

3 ii:

Remark

31
32
33
34
35
36

t33l l /172F M
t33t2/\72PliJ,
l3320,/172tI0[
13121,/ l72Ft0I
2262t/ t7zFtM
GB/'t276

i6=4 (-)
i6*4 (-)
td4€6

nq.ta&ft
SA 63os

Ring, piston (r)
Ring, pistoi (U)
Oi l  r ing. l -p iec€
Cr.nlq RH
Sp.ock€t, primqry drive
Bearing,6305

1
1
I
I
I
2

--19 --



E-10 +. g=!ffi uain shaft& countershaft

'2 ,? '

F Z
s/N

€ * r { + f t €
Part No. € � f r t + 2 f f i Description

,6{r Eq)( -et

Ouantitv

_4, .D:

Remark
I
2
3
4
5
6
7
B
9
10
l 1
1 Z
13
t4
15

2?716
23080 /l72FWt
230A9 / t72FWt
23090 / 172Fr4t
23600/YzFtM
23670/ t7zFlM
23679/172Fyfi
23680/t72FW
23700
23780
23790/172FW,
GBlT819
GB/'�tt6674. t
23088/172rW
23672/t72FW

€e*F+
El*aasa (#a 63/22 #El)
sR#&
FlffihiEAJ 30x43 x 2
+fr44
tsfitra (*a 63,/22 #fi)
+fiag&
++Ats*B (ft* 6203R2)
E[+drna
Rl*SftSA 26 x 36 x lz x Ro. 6 iA H
EIHiFS 30x43x5. 2
Kff 6X T2
Ke  6x  12
+4438  35 .0x55 .8  x  1
r*i4'l Ei

Bqrtry (wilh r groov.),court.nh.ft,LH

Oil s€alJ countershrft , int€.n.1

Berring(with a pin), mair shaft(RH)

Bearirg, main shaft, LH

Bearing, needle, 26 x 36 >( r2X R0.6
Oil seal, countershift 10x43x5.2
Screq M6xl2
Bol t ,  M6X12
Wlsh€a b€dine 35.0X55.8X I

I
I
I
1
1
t
I
t
I
I
I
2
2
I
5

--20--



E-10 ,+. FtJfA uain shaft & Countershaft

1 0  1 7

CI. ; i "n 10',,,, ^^
\.rc- ' r:ffiJrL jll1s^,
'n$,p;##,@'i3'i

e".ffi$'^'"ss-}@;,
' 3 2 !  a  3 0  

; / 1 y !

N E
'$/l'[t ,:

€,fli,f+ ft €
. : iP .a r tNo. € . f f i t + 4 f f i Description r y E

Quatrtity
& i t
Remark

16
I7
1 8
1 9
20
2T
22
23
z4
25
26
27
28
29
30

GBIT894. t
23773/172FW.
23777 /r?2F\frt
23779 / l72F\M
2371r/L72F[JJ
23050
23774/t72Fmr'�
2375r / L7zFWt
23775/t72FW,
23731/ t72FWI
23732/t72FyJI
237 4L /l72FM[
237 22/ \72FMr
2372t/t7zFVJn
23774

#EI l7
4Ei (-)
ff4
4ts (=)
Etts-H6+
,E€l*{* r7x2rxe.8
4El(-)
Erlsraff'b
6?tBgH
sls=&E*0 '
Flfi=Hfi*ii€
E{+fitrE6te .
6{S-86+0it€
E{ffi:E**0
Et*44++

Slee!e

wrsher (lID
Gear, countershaft lst
B€a.ing, roll€r, 17x2lX9.8
wesh.r (Il)
Gear, countenhatt 5th
Splinc wash.r, internxl
Cerr, countershrftird
Bush, counte6h.ft3rd g€lr
C€ar, counteNh;ft4th
Bush. counterehrft 2nd g€sr
C€lr, counte6haft2nd geer

I
I
1
I
1
1
I
I
I
I
I
I
I
I
1

- 21--



E-10 +. EtJf* Vfain shaft& Countershaft

2
\ 3

trj

F €
s,.l{ :

€ cn ,f+ ,ft €
Part No. + W f t 4 f f i Description

,Kr eq)( lEt

Ouantifv

.x 'ti:
Remark

3 1
32
33
34
35

23621/ 17zn0[
2364t/172FW^
2363r /\72FW,
2365\/t72FWt
236t0h7zFW,

+M-gi&t0
.rsEE*+0
*s=&6+a
isn&ffft
+M,f.k

I
I
i
1
I

-- 22--



n-tt At44tt& Drum set

W'*=r
II- 'J

STN
€ s F . t + f r €

Part No. 4 f r 1 + z t B Description & E l
Ouantitv

6 i i
Remark

I
2
3
4
5
6
7
8
I
10
I I
12
13
l4
15

24210/172F]yi,
24221/1.57FM1
24222/ t72F\1t
2424t/ t57FMI
24242/ 157FMl
24243/ 157FMl
24244/17zFW,
24245/17zFW'
24246/ 172FMr
24247 /t?2FMt
24310 / l72F\N
24323/ t7 2Ftfil
244rt / 17 2Fl,N
24412/ |'t 2F\il1
24413/172Fr/l/,

{gat[46
4gt0
{gtt€, l i+Hd4x6
4&A*CEa*E
a*till,H A
A'A,I\,+ B
E&fA
# f f  3 . 5 x  1 0 . 5  d 0 . 5
a#s*ftfl
a*+&
freee&€a
E{n&3S€
fix (-)
&X (=)
&x (=)

Drum comp., g€rshift

Set  p in,  g€rrshi f t  wh€€lO4X6
Driving d€vice, g€.rshift drum

Calch B

Spring 3,5x 10.5- O 0.5

Guid€, drum
Plate set, gerrshift locating
Spring, locating plale
Fork (l)
Fork (lI)
Fork (uI)

I
1
I

. l
I
I
2
2
I
1
I
1
1
I
I

-- 23--



e-tl {HtJtft Drum set

*ao----] ' 
' l  

z, /^:

P"?ffix#Y[ffi 
24

, ' . - F h ; A Y
r s  r r  " i z

F E
slN

€ *[ ,f+ ,ft €
Parf No,

€ � W l + & f f i Description
) ' � r E

Ouanlitv:
6 l l
Remark,.

l 6
l 7
1B
19
20
21
22
23

24421/ t7zFt,Jr
24t00
GBIT819
24190/t'?FtU
24r3r/17zF\M
24125/t72F\M
cBlTs781
24720
24711

frIfi
*HS.6d
6tI u6x12
sHsJss
E&i4fr
s4
qE
*.gfiE&Ae
4Hfr&€

Shrft, fork
ShaftAsy, g€arshift
Scre% M6x 12
Oil se!|, g€arshift shrft
Return spring
Bush
Bolt
G€rrehift lever weldneni
Rrbber

2
I
4
I
I
I
I
I
1

-- 2+-



r-n fu& #,il, Starting Motor

,;rmu$,rq
| *t 

'n:*i]o#
*/-h -]v
t's;v

t v E
SA{: Part No.

'€ *F{+.f\  € + * F 4 + & f f i Description c t E
Ouantitv

a- 'E
Remark

I
2
3

5
6

28150/l72Fw,
ienz/fizlwl
283tt/t72Fr,J,|,
2A32t/t72FyJ,
34700/r72F[JJ
GB,/'n6674. I

€tJtsA{9*+tAA
€tJHA***+04& 2?. 1x 38x 2.5
*fi6*0
4fi8*0#
€Ar Hdt
4ts u6 x25

G€ar set, st!rting clutch
Washer, 27.1X 38 x2.5

Shstldual-g€ar

Bol t ,  M6X25

I
I
I
I
1
2

- -  25_



E-13 4l,iH** carburetor

- l

F E
S/T{

€ * F , f + f t €
Part No.

€ , W t + & f f i Desoripnion' 'i , l# rB i
.,Oualrtlfy

I 16100 {LS4*.6d Carburetoi AEsy

- 26-



E-l4 €,{* Electric Elements

f t E
s/N,'

€ c F f r f t €
Pirrt No. + f f i + + & f f i Description r y E

Ouantitv
6 t t
Remark

I
2
3
4

34500/l72Fl/J./,
31600,/r72FUn
34400/t7zFl/J{
34600/1P5zQt[I

A^4fi
HEIESi*
A^14fi!{*
EASBi*

Coil, ietrition

Rectifier

Rehy, starting

I
1
1
I

-- 27 --



E-15 iftJf9 4'S,B fi case Assy , Reverse Gear

I T € .
s/N

€ g F { + t t €
Part No.

Description M E
Ouantitv

& n
Remark

I
2
3
4
5
6
7

23900
c8/T5781
cB/T5783
GB/T41
GB/Tg1
GB/T95
GBIT6181

$gm,um
ffiB 8x40
ff iA 6x3o
zr'ftH4 c 4 M6
ffi 3.2x40
+ 4 E C 4 l 2
44 M12

CsseAssy, r.vers. gear

Bolt, M8x 40
Boll, M6x30
Nut, her,M6
Pin,3.2X40

Nut,Ml2

t
4
1
I
I
i
I

* 28--



i E-15 ffi*:t,H,,5i RADLATOR ASsv

,.-&i:e. 10 11*k^r-",-W .. eX",,^* "),,,. 
,o@tlffilw

s/N
+ * F , f + f t €

Part No.
' . , . & w + + 4 f f i Description f l , 8

Ouantity
& i t
Remark

I
2
3

6
7
8
9
10
11

14

GBnrc674,l
19440
19444
GBn16674.1
93551
19485
19493
19410
19980
18371
19450
19820
GBff16614-1
19800
19615

*E M6x t2
trfllf,CAEF
F] E€*NgE'E++
itt4 M6x30
fijasffi r
{*HF*
ffifl4*firJ<Rg
fiir{ern&
ts &11+.44
S*IEffi
ft**FA1eAA
F,6IA€'C6
&& MEx 16
F.E,Kfr
trsl{surkg

Bolt, M6x 12
Hood
Stty
Bolt, M6x30
Washer, I
Rubber ring, radiator
Plug, radiator drain
Radietor comp.
Switch,lan
Clamp
Bracket, radiator comp.
Brrck€f comp., fan
Bolt ,  M8x 16
FanAssy
Hose comp., radiator outlet

7
I
2
4
4

1
1
I
8
2
2
I
I
I



E-I 6 ffi*iE,H,FT RADIATOR

@ , 0
2f

4

ll., u
l l  e

b'-r 'i
&E-22-^b'\-'-<-,-
o-a2----\
gvso 171)W

i ^  / \  
_ ' \  

|  4 c  , ,I  b7z- , - - \  l lJo 1113 14'e&_# lffiQ1$i* ,.sI  ,_: .---.-< <:JV I r-- \::a-

n'fl\F--:SSilA l",1,';t:-F$sssssssssssssss�,,1u"==;5'=='
I! .1

srN
+ E[ ,l+.ft €

Pa No. + f r 1 , + 4 f f i Description
q . E

0uantity
& , I t
Rematk

l6
t1
18
19
20
2 l
22
23
24

19t63
l96t 
19365
19362/150,11
1914u150-17
19560
19671
19100
r9300
19110

fi&?*4-r(€
tr*!{*E,Kg
.lrHr**7k€
f&**,1'7h94ffi
ts*/(ffiS'<€tfffi
^fi#.6fr
i44&tuStr
tr&^ffi
15&;S,8,*
E&7Kffi#fr.h

Hose, thermostat
Hose, radiator iDlet
Hose, thermdstat inlet
Circlip, thermostat hose
Band, reserve tankt ' ' ,

Cap comp., radiator
Opening, filler
Tank, reserve
Thermostat
Cap comp., reserve tdhk

l r

I
2 .
2
I
I
I
I ,
I

-30-


